Grizz

Indusitrial, Inc.

®

MODEL T31763
4" VERTICAL
SLIDE TABLE

PARTS LIST

For questions or help with this product contact Tech Support at (570) 546-9663 or techsupport@grizzly.com

15%

1 —q

2

10
REF PART # DESCRIPTION REF PART # DESCRIPTION
1 |PT31763001 |TABLE BASE 10 |PT31763010 |HANDWHEEL BRACKET
2 |PT31763002 |SHOULDER SCREW M6-1 X 8, 9 X 40 11 |PT31763011 |KEY 4 X 4 X 10
3 |PT31763003 |HANDWHEEL HANDLE 15 X 40, 9 12 |PT31763012 |LEADSCREW
4 |PT31763004 |FIXED HANDLE 10 X 32, M6-1 X 8 13 |PT31763013 [LEADSCREW NUT
5 |[PT31763005 |LOCK NUT M8-1.25 14 |PT31763014 |[SET SCREW M6-1 X 10
6 |PT31763006 |HANDWHEEL TYPE-10 60D X 10B X M6-1 15 |PT31763015 |FLANGE SCREW M6-1 X 25
7 |PT31763007 |THRUST BEARING 51100 16 |PT31763016 |[SLIDE TABLE
8 |[PT31763008 |DIAL RING 17 |PT31763017 |ADJUSTABLE HANDLE M6-1 X 25, 50L
9 |[PT31763009 |CAP SCREW M6-1 X 20 18 |PT31763018 |[GIB

COPYRIGHT © APRIL, 2020 BY GRIZZLY INDUSTRIAL, INC.
WARNING: NO PORTION OF THIS MANUAL MAY BE REPRODUCED IN ANY SHAPE
OR FORM WITHOUT THE WRITTEN APPROVAL OF GRIZZLY INDUSTRIAL, INC.
(FOR MODELS MFD. SINCE 04/20) #KS21055 PRINTED IN CHINA

V1.04.20




